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Applicant : CHEUNG KIN HONG KONG LTD. 
ROOM 1504, 15/F, RICKY CENTRE,  
36 CHONG YUP ST, KWUN TONG, KLN 

 
 
 

One (1) submitted sample stated to be used for : Sample Description : 
Item Name : BLOCKSIL NO SLIP FLOOR SEAL 
 
 

Date Received : 13 Jun 2014. 
 
 

Test Period : 20 Jun 2014 to 26 Jun 2014. 
 
 

Test Requested : Test with reference to EN71 : Part 2 : 2011 - Flammability test. 
 
 

Test Method : With reference to the above specifications.   
 
 

Test Result :  
 

Clause Title/Description 
 

Remark* 

4.1 General requirements 
 
Note : No cellulose nitrate and material with same behaviour 
             in fire was detected 

C 

 
* Abbreviation : C = Complied to the reference requirement 

 



TEST REPORT 
Report No : AS0036078(2) Date : 27 Jun 2014 

Application No : LS021551(3) 

Page 2 of 2 

 

 

 

Appendix 

 
 

***** End of Report ***** 
 


